



TEST REPORT

LAB NO. : (9315)152-0880-R1
DATE : Jun 17, 2015
PAGE : 1 OF 3

The report is amendment of and supersedes the previous report (9315)152-0880 dated Jun 05, 2015

APPLICANT : **CHANG LONG SILICONE RUBBER PRODUCT CO., LTD**
NO. 38. HONG JI ROAD, DONGFENG TOWN, ZHONGSHAN CITY, GUANGDONG PROVINCE, CHINA.

CONTACT PERSON : Sunny Chen

DATE OF SUBMISSION : Jun 01, 2015

TEST PERIOD : Jun 01, 2015 to Jun 05, 2015

NO. OF WORKING DAYS : 5

SAMPLE DESCRIPTION : Silicone Jewelly

MANUFACTURER : Chang Long Silicone Rubber Product Co., Ltd
No. 38. Hong ji road, dongfeng town, zhongshan city, guangdong province, china.

SUMMARY OF TEST RESULTS

TEST REQUESTED	CONCLUSION	REMARK
Bisphenol A Content	PASS	

BUREAU VERITAS CONSUMER PRODUCTS SERVICES (GUANGZHOU) CO., LTD

NINA REN
SECTION MANAGER

REMARK

If there are questions or concerns on this report, please contact the following persons:

- a) GENERAL TEL: (86)755 83437287
FAX: (86)755 83439100
- b) BUSINESS SZ TEL: (86)755 21534695
FAX: (86)755 83439100
BUSINESS GZ TEL: (86) 20 87148525
FAX: (86) 20 87148528
- EMAIL: eechemical.sc@cn.bureauveritas.com
WEBSITE: cps.bureauveritas.cn

RW

Bureau Veritas Consumer Products Services (Guangzhou) Co.,Ltd
No. 183, Shinan Road, Meilin Plaza, Dongchong, Nansha, Guangzhou, Guangdong Province, China 511453
Tel: (86) 20 2290 2088 Fax:(86) 20 3490 9303
Email: BVCPS_pyinfo@cn.bureauveritas.com
Website:cps.bureauveritas.com

This report is governed by, and incorporates by reference, the Conditions of Testing as posted at the date of issuance of this report at <http://www.mtl-acts.com> and is intended for your exclusive use. Any copying or replication of this report to or for any other person or entity, or use of our name or trademark, is permitted only with our prior written permission. This report sets forth our findings solely with respect to the test samples identified herein. The results set forth in this report are not indicative or representative of the quality or characteristics of the lot from which a test sample was taken or any similar or identical product unless specifically and expressly noted. Our report includes all of the tests requested by you and the results thereof based upon the information that you provided to us. You have 60 days from date of issuance of this report to notify us of any material error or omission caused by our negligence, provided, however, that such notice shall be in writing and shall specifically address the issue you wish to raise. A failure to raise such issue within the prescribed time shall constitute your unqualified acceptance of the completeness of this report, the tests conducted and the correctness of the report contents.

Photo of the Submitted Sample





LAB NO. : (9315)152-0880-R1
DATE : Jun 17, 2015
PAGE : 3 OF 3

TEST RESULT

Bisphenol A Content

Parameter	Unit	Result	Client's Limit
		1	
Bisphenol A	mg/kg	ND	0.1
Conclusion	-	PASS	-

Test Item 1: Green silicone

Note / Key :

ND = Not detected ">" = Greater than
mg/kg = milligram(s) per kilogram
Detection Limit (mg/kg) : 0.1

Method: Sample was extracted with organic solvent and then analyzed by Liquid Chromatograph Mass Spectrometer.

END